SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum ué' pec 1 ué:
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.20 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rf‘hrr,k PARS Limit rthnr,k
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS
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-50 derr -50 dBm
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-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 257.75112 MHz -58.59 dBm -45.59 dB 30.000 MHz 690.000 MHz 100.000 kHz 250.16492 MHz -58.61 dBm -45.61 dB
725,000 MHz 1.000 GHz 100.000 kHz 980.35714 MHz =-57.74 dBm -44,74 dB 725,000 MHz 1,000 GHz 100.000 kHz 9B6. 12637 MHz -57.67 dBm -44.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -43.47 dBm -30.47 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -44.94 dBm -31.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -42.39 dBm -29.39 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -42,59 dBm -29.59 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89878 GHz -44,39 dBm -31.39 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.88328 GHz -44.51 dBm -31.51dg
{ ) J v { )t J V.

Dater 12 AUG 2020 02:03 24

Date: 12 AUG 2020 02:02:44

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 12.AUG 2020 02:08.54

Date: 12.AUG.2020 02:09:35

Spectrum pect 1
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rf‘hrr,k PARS Limit rthnr,k
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS
-10 difE— -10 ddff
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-20 dBm -20 dBm
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-50 dBm -50 dBm
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-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 252.47376 MHz -58.43 dBm -45.43 dB 30.000 MHz 690.000 MHz 100.000 kHz 265.00750 MHz -58.55 dBm -45.55 dB
725,000 MHz 1.000 GHz 100.000 kHz 987.50000 MHz -57.59 dBm -44,59 dB 725,000 MHz 1,000 GHz 100.000 kHz 999.58791 MHz -57.83 dBm -44,83 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -43.92 dBm -30.92 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.95 dBm -31.95dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -42,46 dBm -29.46 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.75478 GHz -42,30 dBm -29,30 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89126 GHz -44.36 dBm -31.36 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89328 GHz -44.45 dBm -31.45 dB
( It ( ) ).
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 12 AUG 2020 01:07:25

Date: 12 AUG 2020 01:08:29

pectrum u%;" Spe ué]
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.20 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
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-20 dBm
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-90 dB -390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 323.71814 MHz -58.53 dBm -45.53 dB 30.000 MHz 690.000 MHz 100.000 kHz 265.00750 MHz -58.49 dBm -45.,49 dB
725,000 MHz 1.000 GHz 100.000 kHz 967.17033 MHz =57.75 dBm -44,75 dB 725,000 MHz 1,000 GHz 100.000 kHz 982.28022 MHz -57.56 dBm -44 .56 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.14 dBm -33.14 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -46.39 dBm -33.39 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97525 GHz -42.53 dBm -29.53 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98075 GHz -42,32 dBm -29.32 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89878 GHz -44,41 dBm -31.41 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.90227 GHz -44.61 dBm -31.61de
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Highest Channel / 64QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep
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™ s
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 260.38981 MHz -58.69 dBm -45.69 dB
725,000 MHz 1.000 GHz 100.000 kHz 986.95055 MHz =57.75 dBm -44,75 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -46.40 dBm -33.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86927 GHz -42,42 dBm -29.42 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89626 GHz -44.34 dBm -31.34 dB
( I ] o

Date: 12.AUG. 2020 01.11.34
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 12 AUG 2020 01:28 11

Date: 12 AUG 2020 01:30:15

pectrum u%;" Spe ué]
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.20 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 365.93703 MHz -58.53 dBm -45.53 dB 30.000 MHz 690.000 MHz 100.000 kHz 375.83208 MHz -58.47 dBm -45.47 dB
725,000 MHz 1.000 GHz 100.000 kHz 986.95055 MHz -57.52 dBm -44,52 dB 725,000 MHz 1,000 GHz 100.000 kHz 941.89560 MHz -57.59 dBm -44,59 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.34 dBm -33.34dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -45.91 dBm -32.91dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -42.53 dBm -29.53 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -42,16 dBm -29.16 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.80928 GHz -44.44 dBm -31.44 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00777 GHz -44.62 dBm -31.62 d&
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Highest Channel / 64QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep
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' i S
-50 dBm
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-80 dB
-90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 259.73013 MHz -58.55 dBm -45.55 dB
725,000 MHz 1.000 GHz 100.000 kHz 994.36813 MHz -57.67 dBm -44,67 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -45.23 dBm -32.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -42,40 dBm -29.40 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89676 GHz -44.43 dBm -31.43 dB
( I ] o

Date: 12.AUG 2020 01:33.20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 12 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 12 AUG 2020 01:36:27

Date: 12 AUG 2020 01:37:30

pectrum u%;" Spe ué]
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.20 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 262.03898 MHz -58.68 dBm -45.68 dB 30.000 MHz 690.000 MHz 100.000 kHz 365.27736 MHz -58.61 dBm -45.61 dB
725,000 MHz 1.000 GHz 100.000 kHz 995.21429 MHz =-57.72 dBm -44,72 dB 725,000 MHz 1,000 GHz 100.000 kHz 988.32418 MHz -57.63 dBm -44,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -46.01 dBm -33.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -46.14 dBm -33.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -42.23 dBm -29.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -42,50 dBm -29.50 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88578 GHz -44,50 dBm -31.50 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89628 GHz -44,34 dBm -31,34 d&
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Highest Channel / 64QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 255.11244 MHz -58.49 dBm -45.49 dB
725,000 MHz 1.000 GHz 100.000 kHz 974.58791 MHz =-57.73 dBm -44,73 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.91 dBm -32.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -42,43 dBm -29.43 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90177 GHz -44.55 dBm -31.55 dB
( I ] o

Date: 12.AUG. 2020 01:40.:35
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 12 AUG 2020 021241

Date: 12 AUG 2020 02:13:44

pectrum u%;" Spe ué]
Ref Level 0.00 dém Offset 11.20 dB Mode Auto Swesp Ref Level 0,00 dém Offset 11.20 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 249.50525 MHz -58.46 dBm -45.46 dB 30.000 MHz 690.000 MHz 100.000 kHz 368.24588 MHz -58.43 dBm -45.43 dB
725,000 MHz 1.000 GHz 100.000 kHz 986.95055 MHz -57.65 dBm -44,65 dB 725,000 MHz 1,000 GHz 100.000 kHz 997.93956 MHz -57.63 dBm -44,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -45.11 dBm -32.11 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -45.63 dBm -32.63 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98825 GHz -42.49 dBm -29.49 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.83427 GHz -42.65 dBm -29.65 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.87928 GHz -44,28 dBm -31.28 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.89628 GHz -44.43 dBm -31.43 d&
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Highest Channel / 64QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep
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—_— s
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 261.70915 MHz -58.69 dBm -45.69 dB
725,000 MHz 1.000 GHz 100.000 kHz 991.34615 MHz -57.48 dBm -44,48 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -44.94 dBm -31.94 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -42,46 dBm -29.46 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.88728 GHz -44.27 dBm -31.27 dB
( I ] o

Date: 12.AUG 2020 02.16.50

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0119
40 Normal Voltage 0.0143
30 Normal Voltage 0.0134
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0130
0 Normal Voltage 0.0068

-10 Normal Voltage 0.0081 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0133
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0018

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.65 V. ; Maximum Voltage =4.25 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.45 4.70 4.67 5.94
Middle CH 3.88 5.04 5.39 5.62 PASS
Highest CH 3.77 4.93 5.10 5.94
Mode LTE Band 41 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.55 6.55 - -
Middle CH 6.78 6.58 - - PASS
Highest CH 6.84 6.81 - -
TEL : 886-3-327-3456 Page Number : A41-1of 41

FAX . 886-3-328-4978




SPORTON LAB. FC

C RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 41/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 12.AUG.2020 04:57.59

Date: 12.AUG.2020 04:58.14

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 12,60 db Ref Level 30.00 cbm  Offset 12,60 db
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Middle Channel / Full RB

Date 12.AUG.2020 045628
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Date: 12.AUG.2020 045645

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém

Offset 12,60 db

Spectrum

Ref Level 30.00 dém

Offset 12,60 db

Date 12.AUG.2020 04:58.01

o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
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Date: 12.AUG.2020 045816

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 41/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 12.AUG.2020 04:56.28

pectrum | i
Ref Level 30.00 cbm  Offset 12,60 db Ref Level 30.00 cbm  Offset 12,60 db
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Date: 12.AUG.2020 04.56.41

Middle Channel / 1RB

Middle Channel / Full RB

Date: 12.AUG.2020 04:56.56

Spectrum Spectrum t"é“
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Date: 12.AUG.2020 045711

Highest Channel / 1RB

Highest Channel / Full RB

Date: 12.AUG.2020 045727

Spectrum Spectrum t"é“
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Date: 12.AUG.2020 046742
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ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 41/ 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

pectrum | i
Ref Level 30.00 cbm  Offset 12,60 db Ref Level 30.00 cbm  Offset 12,60 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
o,
= = 0.0 =
\ 5 5 S
1E4 L. - 1E4 - -
\‘ 5 5
R ! | \
i
1E4 - 1E4 L\
CF 2.506 GHz - Mean Pwr + 20.00 dB CF 2.506 GHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 10% 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 16.26 dBm 23,27 dBm 6.92 dB 2.10 dB 5.57 dB 6.55 dB 6.93 dB Trace 1 18.10 dBm 26,02 dBm 7.92 d8 3.25 d8 5.25 d8 6.55 dB 7.39 dB
—— — Ea —
L 1 SRR e L )i ] )

Date: 12.AUG.2020 045353

Date: 12.AUG.2020 04.54.11

Middle Channel / 1RB

Middle Channel / Full RB

L JL

Date: 12.AUG.2020 046425

L JL

Date 12.AUG.2020 04:54.41

Spectrum Spectrum t"é“
Ref Level 30.00 cbm  Offset 12,60 db Ref Level 30.00 cbm  Offset 12,60 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
e 0o =
S 5
RS RS
\ " \ "
1E 35 i3 1E N i3
\ - Y e
l :
|
\ T
R \
1E- - 1E- -
CF 2.593 GHz Mean Pwr + 20.00 dB CF 2.593 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 10% 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 16,88 dBm 24,03 dBm 7.16 d8 2.16 dB 5.83 dB 6.78 dB 7.16 dB Trace 1 18.25 dBm 26,26 dBm 8.01 d8 3.28 d8 5.30 d8 6.58 dB 7.51 dB
e o
AERRRREE e L] R

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum t"é“
Ref Level 30.00 cbm  Offset 12,60 db Ref Level 30.00 cbm  Offset 12,60 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
TRG:IFP
(@153 view
T 0.0 T
A} =,
LR ¥
& X X
1 T 5 1 5 5
| G X; \;
5
1 1 IA
B B 3
4
154 - 1E4 j\‘. °
CF 2.68 GHz - Mean Pwr + 20.00 dB CF 2.68 GHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% 19% | pa%e | op.o1% | Mean | Peak | crest | | 105 | D19 | Do |
Trace 1 | 16,93 dbm 23689 dbm 5.97 d8 3.22 0B 5.88 0B 5.84 0B 5.99 0B Trace 1 | 18.40 dbm 26,62 dBm 8.42 d8 5.45 da 5.81 d8 7.68 08
— _— e
L Jl [ L )i ] SRR e
Date’ 12.AUG 2020 04:55.48 Date’ 12.AUG. 2020 04:58.07
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ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |[16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.90 4.81 9.81 9.61 | 14.15 | 14.21 | 18.66 | 18.74
Middle CH - - - 4.92 4.86 9.75 9.63 | 14.27 | 14.12 | 18.62 | 18.62
Highest CH - - - 4.84 4.78 9.67 9.77 | 1415 | 14.15 | 19.10 | 18.70
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.88 - 9.95 14.33 - 18.82 -
Middle CH - - - 4.90 - 9.91 14.63 - 18.98 -
Highest CH - - - 4.90 - 9.65 14.33 - 18.82 -
TEL : 886-3-327-3456 Page Number : A41-5 of 41

FAX . 886-3-328-4978




ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

pectrum

(=]

pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 100 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 11.45 dBm| ™M1[1] 11.60 aBm}
2.49693200 GHz 2.49878000 GHz
20 20
W1 nd 26.00 dB| Wi ndB 26.00 dB|
104 B - 4.895000000 MHz| 10 4 X Bv: N 4.805000000 MHz|
[” WL RV WV N o \-"\'\l 510.1 A A [T G T \\I 520.0|
od 0 d |
f I I
-10 d —- -10 d ! -
¥ b ¥
20 d - 20 di J \
f / \ .
'-3-'?.‘ " ) TN T i-as iV a= WPWA T e W 7 LY
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,496932 GHz 11.45 dBm nd@ down 4.895 MHz M1 2.49878 GHz 11.80 dBm nd@ down 4,805 MHZ
T 1 2,496062 GHz -14.69 dm nd8 26.00 dB TL L 2,496122 GHz -14,55 dm n 26,00 d8
T2 1 2,500958 GHz -14.22 dBm Q factor 510.1 T2 1 2.500928 GHz -14.49 ddm Q factor 520.0
L ) - L I ) L

Date: 12.AUG.2020 04:31:14

DCate: 12.AUG.2020 04:31:26

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I ]

Date: 12.AUG.2020 04:32.01

ectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.12 dBm| ™M1[1] 11.74 aBm)
2.59972900 GHz 2 4800 GHZ,
20 20
ndB 26.00 dB| nd a1 26.00 dB|
104 B 4.915000000 MHz| 10 4 B AR 4.855000000 MHz|
ZVE WLV L VA N \ 527.7 ﬁ{ YAV TG el \ 534.5
o4 0d
/ \* } \
10 d —- - -10 di - ~
7 \ ¥ ¥
20 d - 20 d -
/ \ J
a0
0 WA Y YT AN
Al W v WL
P i J AR S
Lo
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,593729 GHz 12.12 dBm nd@ down 4.915 MHz M1 2.595148 GHz 11.74 dBm nd@ down 4,855 MHZ
T 1 2,590862 GHz -13.45 dbm nd8 26.00 dB TL L 2,500592 GHz -13.98 dbm n 26,00 d8
T2 1 2,595478 GHz -13.77 dém Q factor 527.7 T2 1 2.595448 GHz -14.14 dBm Q factor 534.5

L U

Date: 12 AUG 2020 04:32.12

J

Highest Channel / 5MHz / QPSK

Hig

hest Channel / 5MHz / 16QAM

o
v
Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 100 kHz
o att a0ds BWT 10 s @ VBW 300 kHz  Mode Auta FFT e att SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.22 dBm| mili]
2.68741000 GHz,
e ol ndB 26.00 dB| & " 26.00 dB)|
Bu 4.835000000 MHZ X 4.775000000 MHZ]
10 df T e = e ™ 10 di o T
~ TP P akdor v "\ 555.9 [T T T 562.4
g ! T ool f
-1 df .,ﬂ 4 -10 df '”Jl
y 1 J
20 - T 20 7
. irdne L . .
QE'\N\J T AV L VAR A PRI S BT
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHZ CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 268741 GHz 11.22 dém ndB down 4.635 MHz ML 2.685382 GHz 12.09 dBm ndB down 4.775 MHz
T1 1 2 685072 GHz -15.04 dBm nds 26.00 d8 T1 1 2.685102 GHz -13.82 dém nds 26.00 da
T2 1 2669903 GHz -15.06 dBm Q factor 555.6 T2 1 2.689878 GHz -13.52 dBm Q factor 562.4
L I ) - L I L

Date: 12.AUG.2020 04.32.48

DCate: 12.AUG.2020 04:33:00

J
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ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.19 dBm) ™M1[1] 13.54 dBm)
2.5026180 GHZ| 2.4968440 GHz
= 26.00 dB @ i ndB 26.00 dB
L . 9.810000000 MHZ| L = By, - 0.610000000 MHZ|
d d MTAPRPLN
W "f v o W 255.1] e 7 VI T q factor ~ie \ 259.8
od ; od ] |
10 d 'é -10 di - ‘[\
20 d / 20 d f} -
e el e ) / Y
30 3088y TASSR A =
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,502618 GHz 12.19 dBm ndB_down 9.81 MHz ML 2.496844 GHz 13.54 dBm ndB_down 9,61 MHZ
TL 1 2,496185 GHz -13.53 dbm nd8 26.00 dB TL L 2.496185 GHz -13.00 dBm n 26.00 dB
T2 1 2,505995 GHz -13.55 dam Q factor 255.1 T2 1 2.505795 GHz -11.76 d8m Q factor 259.8
L ) - L I ) L

Date: 12.AUG.2020 04:33.37

DCate: 12.AUG 2020 04:33:49

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I ]

Date 12.AUG.2020 04:34.24

ectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz Mede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.92 dBm) ™M1[1] 13.94 dBm)
2.5934800 GHz 2.5972360 GHz]
= M1 nd 26.00 dB @ nd 26.00 dB
» [~ p ) - W, ) 9.750000000 MHZ| . o BT ~ 0.630000000 MHZ|
w f" T - J-Mur Ty 266.0) n 7 1 v ' factor | 269.7
od i 0al y
- o \
-10 df 1 -10 d
T T 1]
204 20d {I
/ \ / N
-0 ; L0 Cas -
i T ~ 1 9 cem=
A NV IR Y
-40 -40 d
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,50348 GHz 12.92 dam nd8 down 9.75 MHz ML 2,507236 GHz 13.94 dam nd8 down 9.63 WHZ
T 1 2,586225 GHz -12.18 dam nd8 26.00 dB TL L 2,588185 GHz -12.39 dBm n 26,00 d8
T2 1 2,597975 GHz -13.30 dém Q factor 266.0 T2 1 2.597815 GHz -12.82 dém Q factor 269.7

L U ]

Date: 12 AUG 2020 04:34:35

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

o
v
Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili]
e M1 ndB 26.00 dB & ‘ 26.00 dB
X -,
w0 SN PENE-NS IV, 9.670000000 MHz 104 LA A, - 9.770000000 MHz
/ o factor i 277.9) / 274.4
| /
0d f ool \
b3 T
BUE! -10d
! / \
20 d L 20 di / L
R W / \
[T Y e -30 dBm— ’ / Y
0 R =
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 261563 GHz 12.94 dBm ndB down 9.67 MHz ML 2.681364 GHz 13.54 dBm ndB down 9,77 MHz
TL 1 2680185 GHz -12.34 dém ndé 26.00 dB TL 1 2.680045 GHz -12.11 dém ndé 26.00 d8
T2 1 2689855 GHz -12.568 dém Q factor 277.3 T2 1 2.689815 GHz -13.21 dém Q factor 274.4
L I ) - L I ) L

Date: 12.AUG.2020 04.35.11

DCate: 12.AUG 2020 04:35:23
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ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

o =

pe
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.45 dBm) ™M1[1] 12.07 dBm)
2.5046390 GHz 2.5093440 GHZ]
20 20
Wi ndB 26.00 dB nd “ 26.00 dB
104 X B . N 14.146000000 MHZ| 10 4 B /‘ 14.206000000 MHz
RIS Y T Qo ™ 177.1 o~ s AT Vet \'\ 1766
od ‘f od : ¥
| \
L i B 1o
-10 df 3 T -10 e T
20d 1 20d !
r \ ] N
-30 B - e ) : -30 i o
YA eV e R L EaT
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,504639 GHz 11.45 dBm nd@ down 14.146 MH2 M1 2.509344 GHz 12.07 dBm nd@ down 14,206 MHZ
T 1 2,496427 GHz -14,08 dam nd8 26.00 dB TL L 2,498457 GHz -13.69 dm n 26,00 d8
T2 1 2,510573 GHz -14.74 dBm Q factor 177.1 T2 1 2.510663 GHz -13.29 dém Q factor 176.6

L J

Date: 12.AUG.2020 04.35.00

L I ]

DCate: 12.AUG 2020 04:26:12

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.42 dBm) ™M1[1] 1224 dBm)
2.5896730 GHZ| 2.5998690 GHz
= [ ndB 26.00 dB @ ndB 26.00 dB
104 o Bwe N 14.266000000 MHZ| 10 4 B 14.116000000 MHz
TV |7 Voarfdctad vy, 181.5) AR 183.8,
0 / \ 0
‘ \
-tod f_ -10d ’é
20d 1
-y ot A
L
50 d -50 di
&nd 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,589673 GHz 12.42 dBm nd@ down 14.266 MHz M1 2.593869 GHz 12.24 dBm nd@ down 14,116 MHZ
TL 1 2,585927 GHz -14,92 dbm nd8 26.00 dB TL L 2.585057 GHz -13.77 dbm n 26.00 dB
T2 1 2,600193 GHz -12.97 dém Q factor 1B1.5 T2 1 2.600073 GHz -14.65 dBm Q factor 183.8

L I ]

Date 12.AUG.2020 04:35.47

L U ]

Date: 12 AUG 2020 04:36:58

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

o
v
Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.25 dBm| mili] 11.25 dBm|
2.6809720 GHZ| 2.6867260 GHz
e ndB 26.00 dB & ndB 26.00 dB
04 hd B X 14146000000 MHz 104 B x 14146000000 MHz
VT A VAR AW A=Y Y- (Ve 189.5 {“ e N P oﬁe’iupwu"v“l 189.9
/ /
od ¢ | od R|
BUE! i i -10d ! 2
. ! i
20 df + 20 df +
A 3 [ 5
ot \ |
) - = 30 ' - —
A | T g AR AT
40 Ll
-50 d -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.660972 GHz 12.25 dém ndB down 14,146 MHz ML 2.686726 GHz 11.25 dBm ndB down 14146 MHz
T1 1 2 675427 GHz -14.91 d8m nds 26.00 d8 T1 1 2.675427 GHz -15.62 dam ndé 26.00 d8
T2 1 2669573 GHz -14.37 dém Q factor 169.5 T2 1 2.689573 GHz -14.14 dBm Q factor 185.9

L 1 ) ]

Date: 12.AUG.2020 04:37.34

L I J -

DCate: 12.AUG 2020 04:37.46

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

(=]

pectrum

(=]

pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 9.73 dBm)| ™M1[1] 12.97 dBm)
2.5036820 GHz 2.5104760 GHz]
= ndB 26.00 dB @ ngfy 26.00 dB
104 B 1B.661000000 MHz| 10 4 Bvﬂ 18.741000000 MHz
/a o™ b, ‘/'.‘pwm.,-mwﬂﬂ 134.2 e B aataty iy 134.0
o4 f 0d
-10 d i -10 de -
204 ¢ 20d f
Vi b o N /
- MU o / ,
/ A e N R P Y
-40 di
50 df 50 d
&nd 60 d
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2503682 GHz 9.73 dam nd8 down 18.561 MHz ML 2.510476 GHz 12.37 dam nd8 down 18,741 MHz
T 1 2,496689 GHz -17.37 dbm nd8 26.00 dB TL L 2456689 GHz -15.31 dbm n 26.00 dB
T2 1 2,515351 GHz -18.04 dBm Q factor 134.2 T2 1 2.515431 GHz -14.11 d8m Q factor 134.0
L ) - L I ) L

Date: 12.AUG.2020 043823

DCate: 12.AUG 2020 04:26:35

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

L I ]

Date: 12.AUG.2020 04:38:10

L U ]

Date: 12 AUG 2020 04:39:22

ectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.81 dBm) ™M1[1] 1028 dBm)
2.5877250 GHz 2.5939190 GHZ]
20 20
W nd 26.00 dB nd 26.00 dB
104 L Bw . 18.621000000 MHz| 10 4 B 18.621000000 MHz
A T eV ‘Q}lq,l':tﬁt\/\f-\‘*\ 139.0) Fﬂ/ AN vy 139.3
i + A
o + 0 f !
-10 df -10 d ‘IL
: y i
204 20d
/ \
-an A0 £ o Ay +
; oy Y v e
Lo A d IS A=, \ay - LS
. N W M
“ag) gasfills -40
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,587725 GHz 11.81 dBm nd@ down 18.621 MH2 M1 2.593919 GHz 10.28 dBm nd@ down 18,621 MHZ
T 1 2,583689 GHz -15.73 dbm nd8 26.00 dB TL L 2,583669 GHz -16.15 dm n 26,00 d8
T2 1 2,602311 GHz -15.50 dém Q factor 139.0 T2 1 2.602311 GHz -14.58 dBm Q factor 139.3

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

o
v
Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 300 kHz
o att 30dB SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.05 dBm| mili]
2.6755240 GHZ|
e ndB 26.00 dB & ndB 26.00 dB
04 Bu 19.101000000 MHz 104 "y Bu 18.701000000 MHz
- \.\j-‘[n.u_ NI Y w— m.aé‘r{m.ww 140.1] G VLT T \_,l'qu\ﬂ'luw\J:J«‘l 143.1
0 | ‘ ol { |
/ |
BUE! -10d
I t ¥
d / { i /
20 f T 20 -
O Rvan feT -0 T v P
~ T . Y LAV YEaT PPy
0 Mo
50 df -50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2675524 GHz 10.05 dém ndB down 19.101 MHz ML 2.676643 GHz 9.93 dem ndB down 18,701 MHz
T1 1 267029 GHz -16.34 dam nds 26.00 d8 T1 1 2.670609 GHz -15.63 dam nds 26.00 da
T2 1 2689391 GHz -15.28 dém Q factor 140.1 T2 1 2.689311 GHz -15.93 dém Q factor 143.1
L I ) - L I ) L

Date: 12.AUG.2020 04.39.58

Cate: 12.AUG 2020 04:40.10

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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1 A41-9 of 41




seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 41

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

pectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.79 dBm) ™M1[1] 12.59 dBm)
2.50055800 GHz 2.5020590 GHz]
20 20
nd M1 26.00 dB M1 ndB 26.00 dB
B 4.875000000 MHz| s B A . 9.950000000 MHZ|
d S —— . non d g S T
o fv A SR R S S A g e 512.9 n I ~ ofdcror 251.5
| /
o4 1 0d
/ {
-10 + 3o -10 d L
7 3
20d f . 20d
r 4 s el
n .
U e i M ATy a0
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500558 GHz 11.79 dam nd8 down 4.875 MHz ML 2,502059 GHz 12,59 dam nd8 down 9.95 WHz
T 1 2,496052 GHz -14.15 dbm nd8 26.00 dB TL L 2496025 GHz -13.58 dBm n 26,00 d8
T2 1 2500928 GHz -14.44 dBm qQ factor 512.9 T2 1 2505975 GHz -13.52 dam qQ factor 2515
L ) - L I ) L
Date: 12.UG.2020 04.40.35 Date: 12.AUG.2020 04.41:45

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

| = | o =

Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.72 dBm) ™M1[1] 13.59 dBm)
2.59901000 GHz 2. 180 GHz
20 20
ndB 26.00 dB| ndi!l 26.00 dB|
» Bw 4.895000000 MHz . _ B 0.910000000 MHZ|
w ed AL TV -rackch 529.7) n 7 i Q factor™™™ Y 261.9
. / Ny /
/ \ /
10 di '?’ = -10 df v
] ‘\ » ﬁ
204 20
\ U AU .
a0 — = i S
PP T e .
40 df 40 de
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,50301 GHz 12.72 dam nd8 down 4.895 MHz ML 2505438 GHz 13.59 dam nd8 down 9.91 WHz
T 1 2,590572 GHz -13.28 dbm nd8 26.00 dB TL L 2,588105 GHz -12.45 dbm n 26,00 d8
T2 1 2,595468 GHz -13.42 dBm Q factor 529.7 T2 1 2.598015 GHz -12.64 ddm Q factor 261.9
L U J wa L JU J
Date’ 12.AUG 2020 04:4058 Date: 12 AUG 2020 04:42:08

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

o
v
Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 300 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.28 dBm| mili] 1 dBm
2.68671100 GHz, 2.6857190 GHz
2 M ndB 26.00 dB & "l ndB 26.00 dB
X Bw 4.895000000 MHz ~ - Mon Bu n 9.650000000 MHz
10 e T 104 - — S e
i Y TG YAl "\ 548.9 Ji o Q' faefor 278.3
0 di T 0
/ Yo !
BUE! + 2 -10d
] ¥ ] i
20 d - 20 di — -
5 N A,
] \ RPN P M
3 P Y, e \ i /
-40d 40 d
-50 d -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2866711 GHz 12.28 dBm ndB down 4.655 MHz ML 2.685719 GHz 13.73 dém ndB down 9,65 MHZ
TL b 2.685062 GHz -14.02 d8m nd8 26.00 d8 TL L 2.680185 GHz -12.02 d8m nd8 26.00 d8
T2 1 2689953 GHz -13.69 dém Q factor 546.9 T2 1 2.689835 GHz -13.21 dém Q factor 278.3
( X ] = C i ] =
Date 12.AUG.2020 04,4121 Date: 12.AUG 2020 044233

TEL : 886-3-327-3456 Page Number 1 A41-10 of 41
FAX . 886-3-328-4978




ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

(=]

pectrum

(=]

L J

Date: 12.AUG.2020 04.4258

DCate: 12.AUG 2020 04:44:09

pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.10 dBm) ™M1[1] 10.99 dBm)
2.5072160 GHz 2.5081980 GHz]
= ndBy 26.00 dB @ nd 26.00 dB
Bwe X 14.326000000 MHz| y Bw 18.821000000 MHz
10 di T =7 A tact iy TN 10d pr——— Y F I i -
v Vel O factir " 175.0 A e el e adtin, [l 133.3
P 4 [] v |
o ! 0
\ ‘ |
10 d — - -10 di —
y [ ?! v
[
20d f + 20d -
| J
30 dB L e - + 0 pof” M = AT o=
s VY e - T v= T Py F S SAR
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,507216 GHz 12.10 dBm nd@ down 14.326 MH2 M1 2.508198 GHz 10.39 dBm nd@ down 18,821 MHZ
T 1 2,496217 GHz -13.64 dam nd8 26.00 dB TL L 2,498649 GHz -18.54 dam n 26,00 d8
T2 1 2,510543 GHz -13.19 dém Q factor 175.0 T2 1 2.515471 GHz -16.03 dam Q factor 133.3
w ( ) ) =

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.31 dBm) ™M1[1] 5935 dBm)|
2.5991140 GHz 2. 580 GHz
20 20
nd ML 26.00 dB i nd 26.00 dB
104 B b4 14.625000000 MHz| 10 4 " B 18.981000000 MHz
ST - = N 6.5
177.7] [ [~atetar, hﬂ\ 136.2
o d 0 di /
! I
-10 df ¥ -10 d
¥
20d f 20d
‘ |
; Y, Sy
| g M\ A Aoy
40 df
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,599114 GHz 11.31 dBm nd@ down 14.625 MH2 M1 2.585368 GHz 9.35 dBm nd@ down 18,981 MHZ
T 1 2,585687 GHz 14,54 dBm nd8 26.00 dB TL L 2.58333 GHz -16.48 dBm n 26,00 d8
T2 1 2,600313 GHz -15.10 d8m Q factor 177.7 T2 1 2.602311 GHz -15.32 dam Q factor 136.2

L I ]

Date: 12.AUG.2020 044321

L U ]

Date: 12 AUG 2020 04:44:32

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Date: 12.AUG.2020 04.43.44

DCate: 12.AUG 2020 04:44:56

o
v
Ref Level 30.00 GBm  Offset 12,60 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 12,60 db @ RBW 300 khz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.01 dém| mili] 10.64 dBm|
2.6781540 GHZ| 2.6748450 GHz
e ndB 26.00 dB & o ndB 26.00 dB
04 Bu N 14.326000000 MHz 104 ¥ Bu 18.821000000 MHz
,"\ ’ 7y Tadth A ‘-l 186.9 PSS ST T g, (e 142.1
0d l ool !
BUE! ",j ; -10d J(! I\“
20 d t 20 di
eV Sl et
v . VAT N BRIy
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2678154 GHz 11.01 dém ndB down 14.326 MHz ML 2.674645 GHz 10.64 dBm ndB down 18,621 MHz
TL 1 2675247 GHz -15.03 dém ndé 26.00 dB TL 1 2.670649 GHz -15.84 dém ndé 26.00 d8
T2 1 2669573 GHz -15.20 dBm Q factor 166.9 T2 1 2.689471 GHz -15.17 dm Q factor 142.1
L I ) - L I ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A41-11 of 41




ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

Occupied Bandwidth

FAX . 886-3-328-4978

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |[16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [ 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.49 8.97 8.99 | 1343 | 13.46 | 17.86 | 17.86
Middle CH - - - - 4.47 4.50 9.03 9.01 | 1343 | 13.46 | 17.90 | 17.90
Highest CH - - - - 4.50 4.49 9.13 9.07 | 13.37 | 13.49 | 17.86 | 17.90
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.49 - 9.03 - 13.46 - 17.90 -
Middle CH - - - - 4.49 - 8.97 - 13.40 - 17.90 -
Highest CH - - - - 4.50 - 9.03 - 13.37 - 17.98 -
TEL : 886-3-327-3456 Page Number : A41-12 of 41




seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 41
Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

pectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.18 dBm) ™M1[1] 12.13 dBm)
- 2.49634200 GHz - 2.49685200 GHz
Occ B 4.485514486 MHz m 3 4.485514486 MHZ
d o T Z
u T G T ol VR S A B 7 R AT S
| { !
o4 0d i
1 | |
\ i / I
-10 df -10
/ \ 7 5
/ /
204 A 20d
/ | / N
-30 G 3 AW 1 f
e 7 LN AW Ty \,’R‘ P T o IR sy A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.4985 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.496342 GHz 11.18 dam ML 2.495852 GHz 12.13 dam
T 1 2,4962522 GHz 5.63 dBm Oce Bw 4,485514456 MHz TL L 2.4962522 GHz 6.58 dBm Oce Bw 4.485514486 MHz
T2 1 2,5007378 GHz 5.90 dam T2 1 2.5007378 GHz 6.01 dam

L I ]

DCate: 12.AUG.2020 04:31:02

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Date: 12.AUG.2020 04:30.50

ectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.07 dBm) ™M1[1] 11.99 dBm)
- 9419900 GHz - 140000 GHZ,
e 4.465534466 MHZ M1 OccBw 4496 MHz
d 1) X 12 o T
10 v AT A T S Y 10 )u = T YL A S ~
|
od / | od |
/ \ [ \
10 df T 10 d i
/ \ / ¥
204 7 T 20d i
a0 A \. o J\"\,‘ \' 2 Vi —
; A AT e | i ’ |
n LW A A
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.594199 GHz 12.07 dam ML 2,5034 GHz 11.99 dam
T 1 2,5907622 GHz 6.39 dBm Oce Bw 4,455534456 MHz TL L 2.5007423 GHz 8.1 dBm Oce Bw 4.495504496 MHz
T2 1 2.5952278 GHz 6.61 dam T2 1 2.5952378 GHz 6.12 dam

L I ]

Date: 12.AUG.2020 04:31:38

L U ]

Date: 12 AUG 2020 04:31:49

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

o
v
Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att a0de SWT 19 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.19 dém| mili] 12.77 dBm|
20 2.68587200 GHz, - 268624100 GHZ,
[ Oce B 4.495504496 MHz M1 Oce B 4.485514486 MHz
bt 12 d T L 12
10 d = e G e i 10 TJ. - A s e
/ \
0 di t t 0
\ J \l
BUE! \L -10d /
\ / “
20 d 20 d 1N
~ ! n i \
A Y. A A . ) ‘
g 7 7 ,F‘[ B T ) WAL
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2685872 GHz 12.19 dBm ML 2.686241 GHz 12.77 dém
T1 1 2 6852622 GHZ 6.40 dBm oce Bw 4.495504496 MHz T1 1 2.6852522 GHzZ 7.29 dam oce Bw 4. 485514486 MHZ
T2 1 2,66897577 GHz ©.78 dbm T2 1 2.6897378 GHz .95 dbm
L I ) - L I L

Date: 12.AUG.2020 04:32.24 DCate: 12.AUG 2020 04:32:36

TEL : 886-3-327-3456 Page Number 1 A41-13 of 41
FAX . 886-3-328-4978



ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

o =

pe
Ref Level 30.00 dém  Offset 1260 dB & RBW 300 kHz

Ref Level 20,00 dém  Offset 12.60 db & RBW 300 kHz

o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.12 dBm) ™M1[1] 14.17 dBm)
- 2.5042570 GHz - 2.5047760 GHz]
o £.971028971 MHz £.991008991 MHZ
wd e = 10 df r ALy ey
o 0 $ ¥
4
~1od -0 d L -
| \ \
| \
204 iy 20d 1 -
R WAt S R P G \
0 - = -3 dems; = 7 = =
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.501 GHz 1001 pts Span 20.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504257 GHz 13.12 dam ML 2.504776 GHz 14,17 dBm
T 1 2,4965644 GHz 5.30 dBm Oce Bw £.971028971 MHz TL L 2.4965245 GHz 6.90 dBm Oce Bw £.991008991 MHz
T2 1 25055355 GHz 7.95 darm T2 1 2.5055155 GHz 6.67 dam

Date: 12.AUG.2020 043313

L I ]

DCate: 12.AUG 2020 04:33:25

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.55 dBm) ™M1[1] 14.17 dBm)
- 2.5934600 GHz - 2. 120 GHz
"\ Occ B 9.030960031 MHz . Occ B 9.010989011 MHZ
d P ™, ol T . . P I \ .
0 = v v 10 2 Vas
“ /
o4 0d 1
\ :
-10 df l -10 d
20 d ‘\
0 A = T
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50346 GHz 13.55 dam ML 2.501302 GHz 14,17 dBm
T 1 2,5804045 GHz 6.54 dBm Oce Bw 9.030965031 MHz TL L 2,5855045 GHz 6.36 dBm Oce Bw 9.010969011 MHz
T2 1 2.5975165 GHz 7.54 darm T2 1 2.5975155 GHz 6.50 dam

L I ]

Date: 12.AUG.2020 04:34.01

L U ]

Date: 12 AUG 2020 04:34:12

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

o
v
Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.39 dém| mili] 13.94 dBm|
20 2.68286820 GHZ| - 2.6824630 GHz
Oce B 0.130860131 MHz I Oce B 0.070929071 MHz
- o B
10d . e A2 10 d T\'L' EEN e | - ‘1‘,
/ | [ \
0d i ool / *
I f \
-t0d , -10d 1 f
! i / \
20 d 20 di L
- - / 5 - j
PR s Y A ) e ol f \ ~
A 30 B —— - =
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2662882 GHz 12.39 dBm ML 2.682463 GHz 13.94 dBm
T1 1 2 6804246 GHZ 7.97 dam oce Bw 9.130869131 MHz T1 1 2.6804645 GHz 7.86 dam oce Bw 9.070929071 MHZ
T2 1 26695554 GHz 7.33 dém T2 1 2.6895355 GHz 7.77 dém

L 1 ) ]

Date: 12.AUG.2020 04.34.47

L I J -

DCate: 12.AUG 2020 04:24:59

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

o =

pe
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.70 dBm) ™M1[1] 11.12 dBm)
- 2.5089850 GHz - 2.5076360 GHZ]
OccBre 1y 13.426575427 MHz 13.456543457 MHz
p T A X d T
w RS AN Ve o n P
o4 0d !
[ !
-10d 4 -0 T |
! / \
204 : 20d
o
an [V AW A, / \ , A
T T A VAR LV
40 df
50 df 50 d
60 d -60 di
CF 2.5035 GHz 1001 pts Span 40,0 MHz CF 2.5095 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2508985 GHz 11.70 dam ML 2.507636 GHz 11.12 dem
T 1 2,4967567 GHz 6.65 dBm Oce Bw 13.426573427 MHz TL L 2.4967867 GHz 6.47 dBm Oce Bw 13.456543457 MHz
T2 1 2.5101833 GHz 5,34 dam T2 1 2.5102433 GHz 6.80 dam

Date: 12.AUG.2020 04.35.38

L I ]

DCate: 12.AUG 2020 04:35:48

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.36 dBm) ™M1[1] 10.94 dBm)
- 2.5969560 GHz - 1260 GHZ,
Occiy 13426575427 MHz 13.456543457 MHz
W I T [T i T =
od I | 0d /
" | {
-10 d } -10 de -
| {
20d + + 20d i
< = e \— 7 30,98, L =
v A CASATA R AT - 7 TIFA A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value Y-value | Function | Function Result |
ML f 2596056 GHz 12.36 dsm ML 2.505128 GHz 10.94 dam
T 1 2,5862567 GHz 7.24 dBm Oce Bw 13.426573427 MHz TL L 2.5862567 GHz 5.14 dBm Oce Bw 13.456543457 MHz
T2 1 25996833 GHz 6.11 dam T2 1 2.5097133 GHz 5.53 dam

L I ]

Date 12.AUG.2020 04:38.24

L U ]

Date: 12 AUG 2020 04:36:35

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

o
v
Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] dBm| mili] 11.14 dBm|
20 2.67 ) GHz - 2.6858870 GHz
1 Oce B 13366633367 MHz 0GgBw 13.486513487 MHz
10d e S S I 104 _ . _ Iz .
i AT g [a Jf T 7
| /
0 di \ 0
I \
/ | ) \
BUE! -10d . \
20 ) | 20 [ \
20 - T 20 7 ¥
0 Aot o - - / \
= Ty - = ey o 1 N
g ] - ¥ RS AT Y A
-40 -40 df
-50 d -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2677525 GHz 12.39 dém ML 2.685687 GHz 11.14 dBm
TL 1 2 6758167 GHZ 7.11 dém oce Bw 13.366633367 MHz T1 1 2.6757567 GHzZ 5.49 dam oce Bw 13.486513487 MHz
T2 1 26691833 GHz .31 dbm T2 1 2.6892433 GHz .91 dbm

L 1 ) ]

Date: 12.AUG.2020 04:37.10

L I J -

DCate: 12.AUG 2020 04:37.22

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 9.57 dBm)| MI[1] 10.12 dBm
- 2.5094770 GHz - 2.5066790 GHz]
17.862137862 MHz . 17.862137862 MHz
d 4 L2
w A ""i * 2 f,,—f‘v-, T ER T ST
\ W
o d 0 di 1
| )
10 d T -10 di -
P { \ / \
20 20d
. o T
il EEAGTE kN Ve L AT
“and
50 df 50 d
-6 df -60 di
CF 2.506 GHz 1001 pts Span 40.0 MHz GF 2.506 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.509477 GHz 9.97 dam ML 2505679 GHz 10.12 dam
T 1 2,4970089 GHz 4.28 dBm Oce Bw 17.862137862 MHz TL L 2,4970889 GHz 4.79 dBm Oce Bw 17.862137862 MHz
T2 1 2.514951 GHz 5.94 dam T2 1 2.514951 GHz 4.47 dBm

Date: 12.AUG.2020 04.37.58

Cate: 12.AUG 2020 04:36:11

I ]

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30.00 dém  Offset 1260 dB & RBW 300 kHz

Ref Level 20,00 dém

Offset 12.60 dB & RBW 300 kHz

o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 9.95 dBm)| ™M1[1] 10.29 dBm)
- 2.5952780 GHz - 2.5935190 GHz]
a1 OceBw 17.902097902 MHz Occ B 17.902097902 MHz
d ¥ 1o o ¥
0 N NS P \_.r-‘fw\/._, ¥ e f..’-nr‘- RN ULV (FEe W
04 I 04 . |
|
| 4 i
-10 de T -10 T
/ \
204 / \ 20d [ \
\ J |
-0 WA ok YA e J ]
AN W AL VLA Wik AW p Ay -
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505278 GHz 9.95 dam ML 2.503519 GHz 10.29 dam
T 1 2,564049 GHz 4,45 dBm Oce Bw 17.902087502 MHz TL L 2.584009 GHz 6.70 dBm Oce Bw 17.902097902 MHz
T2 1 2.601951 GHz 5.66 dam T2 1 2.5019111 GHz 5,04 dam

L I ]

Date 12.AUG.2020 04:38.47

Date: 12 AUG 2020 04:38:56

U ]

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

o
v
Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 300 kHz
o att 30dB SWT  18.0ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.57 dBm| mili] 11.08 dBm|
20 2.6724880 GHZ| - 2.6713290 GHz
Oce B 17.862137862 MHz " Oce B 17.002007902 MHz
10 di — T2 10 d 7 ) —
o «\w‘,v, v }J‘f Vl\/‘v-"\fu’ s SR B P P
LE ; + 0 f L
i | \
BUE! f -10d
! | I
20 d }: - 20 di J
\ ]
. } / L,
[ (T el g -0 - =
\,_JV.MA,' Wy
4o
50 df 50 di
60 d -60 db
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,672488 GHz 11.57 dBm ML 2.671320 GHz 11.08 dém
TL 1 2.671009 GHz 6.19 dBém Oce Bw 17.862137862 MHz TL 1 2.671049 GHz 6.22 dBém Oce Bw 17.902097902 MHz
T2 1 26688711 GHz 5.52 dém T2 1 2.688951 GHz 4.40 dBm

L ) ]

Date: 12.AUG.2020 04:39.34

I ]

DCate: 12.AUG 2020 04:39:46

TEL : 886-3-327-3456
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

LTE Band 41

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

Date: 12.AUG.2020 04.40.48

pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 13.55 dBm) ™M1[1]
- 2.49626000 GHz - 2.5
Occ B 4.485514486 MHz W1 0ce Bw 9.030969031 MHZ
104 10 T AN 8 O S M 10 S e T fa =
! - [
o d | 0 di | ‘
| / \
104 -0 d T
i
20 d 2 20 d
‘\f" A
30 g e Al s -30-dar B
-40 ds 40 df
50 d S0 d
60 d -60 di
CF 2.4985 GHz 1001 pts Span 10.0 MHz CF 2.501 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,49826 GHz 13.55 dam ML 2.502339 GHz 13.04 dam
T 1 2,4962522 GHz 7.36 dBm Oce Bw 4,485514456 MHz TL L 2.4964845 GHz 7.71 dBm Oce Bw 9.030969031 MHz
T2 1 2,5007378 GHz 5.28 dam T2 1 25055155 GHz 7.26 dam
L I ) - L I ) L
Date: 12.UG.2020 04.40.23 Date: 12.AUG.2020 04:41:34
Spectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 12.35 dBm) ™M1[1] 14.18 dBm)
- 2.59419900 GHz - 2.5904030 GHZ]
OcmBre 4.485514486 MHz £.971028971 MHZ
4 N X . . - R
0 v Fvir s v L & 10 7T 3 i
i | )
ad ‘ od !
J L
-10 d - -10 de / k
/ |
/
204 20d
[ b
e s _pon . eVt s
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.594199 GHz 12.35 dam ML 2.500403 GHz 14.18 dam
T 1 2,5907522 GHz 7.26 dBm Oce Bw 4,485514456 MHz TL L 2,5855045 GHz 7.04 dam Oce Bw £.971028971 MHz
T2 1 2.5052378 GHz 6.66 dam T2 1 2.5974755 GHz 6.21 dam

L U

Date: 12 AUG 2020 04:41:58

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

ectrum s
Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 300 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.11 dém| mili]
20 2.68617100 GHz, - K
w1 Oce B 4.495504496 MHz Wi occBw 0.030969031 MHz
- - e _ ¥,
1 d S I b 104 R .t -
T i ] i
0 di T 0 T
! / \
BUE! 1 \ -10d i
/ !
20 d - \ 20 df T
. J L . g PR W o A Ny
A AT = B B an o =
AP ATY 7 VT
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2866171 GHz 12.11 dBm ML 1 2.685659 GHz 13.22 dBm
T1 1 26852522 GHz 7.74 dam oce Bw 4.495504496 MHz TL 1 2.6B04645 GHz 7.80 dBm Oce Bw 9.030969031 MH2z
T2 1 26697478 GHz 6.72 dbm T2 1 2.6894955 GHz .39 dbm
L I ) L I ) ) o

Date: 12.AUG.2020 04.41.08

Cate: 12.AUG 2020 D4:42:21

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamons. FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

pectrum pectrum
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.69 dBm) 11.11 dBm)
0 2.5053880 GHZ| - 2.5073190 GHz
g Occ B 13.456543457 MHz 17.902007902 MHz
d 4 ¥ d
W l;i v Y T Y 10 i
o T 0
-10 | 1 -10 d |
T ] T
! \ { |
2 / 204
20 d y, ¢ 20 f
; \nl g i A ) 3 P
40 g s e 20 B L
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 2.5035 GHz 1001 pts Span 90.0 MHz CF 2.506 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.505388 GHz 10.69 dBm ML 2.507319 GHz 11.11 dBm
TL 1 2,4967867 GHz .14 dBm Oce Bw 13.456543457 MHz TL L 2.457049 GHz 5.15 dm Oce Bw 17.902097902 MHz
T2 1 2,5102433 GHz 5.99 dam T2 1 2.514951 GHz 6.97 dom
L I ) - L I ) L
Date: 12.AUG.2020 04,4248 Date: 12.AUG. 2020 04.43:57

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 12,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.01 dBm) ™M1[1] 12.16 dBm)
0 2.50892540 GHZ| - 2.5971960 GHz
M1 Occ B 13396605397 MHz i By 17.902007902 MHz
d X T o T T
0 Tars T 10 - ek s
s T [ T SR ;_, J-\ff D Rk iy ""("‘JJ }k‘l
od ] od !
/ | }
| { |
10 ¥ 10 di \
20 d 20 d
A edn W u L
a0y e « f o a0 )
Ao f
40 df 40 de
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.589254 GHz 12.01 dam ML 2.597196 GHz 12.16 dBm
TL 1 2,5662867 GHz 5.45 dbm Oce Bw 13.396603397 MHz TL L 2.584009 GHz 6.17 dBm Oce Bw 17.902097902 MHz
T2 1 2,5996833 GHz 6.03 dom T2 1 2.5019111 GHz 5.88 dam

Date: 12.AUG.2020 04:43.08

Date: 12 AUG 2020 04:44:21

U ]

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Date: 12.AUG.2020 04.4332

Ref Level 30.00 GBm  Offsel 12,60 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 12,50 db & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT  1B.O9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
Mi[1] Mi[1]
2.687
e B By & occBw 17.082017982 MHz
T P A} [\ di T3 s 4
10 d T T = T T 0 S i R T
|
ad / '& 0d /
BUE! | -10d |
. | [ |
20 d / . 20 di 1 ©
. - " . . L Y
Y Yy A T SO LV Y AT
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2685527 GHz 13.30 dBm ML 1 2.887552 GHz 10.20 dBm
T1 1 2 6758167 GHZ 7.60 dBm oce Bw 13.366633367 MHz T1 1 2.670969 GHz 5.93 dam oce Bw 17.982017982 MHz
T2 1 26691833 GHz 5.72 dém T2 1 2.688951 GHz 5,15 dém
L I ) L I ) ) o

DCate: 12.AUG.2020 D4 4444

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seasran as. FCC RADIO TEST REPORT Report No. : FG042245-02B

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

_] o
L um Sp um v
Ref Level 30.00 dBm  Offset 16,60 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 16.60 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHE CHEEKA PABS
20 db!‘%‘” EPURIOUS INE_ABS PABS 20 thﬁlp s PURIO! INE_ABS PASS
10 dBm i 10 dém ‘n\
0 dm ‘, l\ 0dém ] l
10 dBm ! -10 dem I
i
20 daam, i 20 dem | |
SPURIOUS_LINE_ABS ] I k J L
E \ 1
-30 dBm: I m 30 dBm
0 db I "”H " I {0 dBm T
40 dgm FRP TN | N7V
50 dBm
-50 dBm
50 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stap 2.501 GHz J|fghurious 5
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | ALimit 2.685 GHz 2.690 GHz 100.000 kHz 2.68567 GHz 17.91 dém -12.09 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49025 GHz -39.81 dém -14.81 de 2,690 GHz 2.601 GHz 100.000 kHz 2,69002 GHz -21.55 dBm -11.55 dB
2.480 Gz 2.495 GHz 1.000 MHz 2.49498 GHz -27.81 dem -14.81 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69108 GHz -28.11 dBm -18.11 d&
2,495 GHz 2.496 GHz 50.000 kHz 2,49539 GHz -24.97 dém -11.57 dB 5 595 CH= 2896 GHz 1,000 MHz 269593 GHz 3853 dBm 2553 de
2,498 GHz 2.501 GHz 100,000 kHz 2,49532 GHz 16.70 dBm -13.30 dB > 856 GHz 5716 GHz 1,000 Mz 565758 GHe ~39.57 cbm 1467 db
.
I 1 ]

Date: 12.AUG 2020 02:34:23 Date: 12 AUG 2020 02:38:25

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ﬁ I o
§ um Spect
Ref Level 30.00 dBm  Offset 16,60 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGIE CLiNEKARS_ PARS
20 dh’iln-' EPURIOUS INE_ABS PAES 20 th_llP SPURIOUS . INE_ABS PASS
10 dBm 10dBm
0 dBm l
-10 dBm [ 10 dem l
20 daam, | 20 dem i
SPURIOUS_LINE_ABS ] [ L
30 dam M 30 cBm
Ll PO
—— 40 dBm
40 derm - J
50 dem
50 dam
-50 dBm
40 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8825 GHz 4.50 dBm -25.10 db
2.475 GHz 2.450 GHz 1.000 MHz 2.49006 GHz -34.18 dém -9.18 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -28.59 dBm -18.50 d8
2490 GHz 2,405 GHz 1.000 MHz 249480 Gz -24.29 dBm -11.29 d& 2.691 GHz 2.695 GHz 1,000 MHz 2.69116 GHz -24.83 dBm -14.83 dB
2,495 GHz 2.496 GHz 50.000 kHz 249600 GHz -32.90 dém -19.30 dB 2.695 GHz 2.606 GHz 1,000 MHz 269508 GHe 32,06 dBm 19.06 d8
2,498 GHz 2,501 GHz 100,000 kHz 2,49839 GHz 4,35 dBm -25.65 dB 5 606 GHz 5715 GH2 1.000 MH2 569522 GHZ 3547 dbm ~10.47 db
Y
1 j )

Date: 12.AUG.2020 02:36:24 Date: 12.AUG.2020 02.40:27

TEL : 886-3-327-3456 Page Number 1 A41-19 of 41
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-

02B

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

£ um o) Sp um 7
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURIGHE GHHEK
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_bPURIO INE_ABS PASS
10 dBm. f 10 dBm ‘nl
s H‘ oa——
.10 dBm -10 dBm ’ 1
|
0 Aam | l 20 dem |
SPURIOUS_LINE_ABS ] \L |
-30 dBm -30 dém
I 4o dom- .
40 dem
-60 dBm
-0 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stap 2.501 GHz J|fghurious 5
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | ALimit 2.685 GHz 2.690 GHz 100.000 kHz 2.68571 GHz 17.60 dBm -12.40 db
2.475 GHz 2.490 GHz 1.000 MHz 2.48916 GHz -39.22 dém -14.22 de 2,690 GHz 2.601 GHz 100.000 kHz 2,69001 GHz -20.77 dBm -10.77 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49480 GHz -20.31 dém -16.31 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69113 GHz -29.93 dbm ~19.93 db
2.485 GHz 2.496 GHz 50.000 kHz 2.49598 GHz -24.72 dBm -11.72 dB 5 595 CH= 2606 GHz 1,000 MHz > 6a5es oHe 38 37 dBm 237 db
2.495 GHz 2.501 GHz 100,000 kHz 2.49635 GHz 16.95 dBm -13.05 d& > 856 GHz 2.71¢ Chs 1,000 Mz 63660 CHe —40.52 cbm TP
Y
] I ( >

Date: 12, AUG 2020 02:35:24

Date: 12 AUG 2020 02:39:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 12,AUG.2020 02:37.25

: um == | Spect
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1 AvaPwr [@1 avoPwr
Limit ¢heck ™ | SPURIGIE CLiNEKARS_ PARS
20 dbri%“"l BPURIOUS_)LINE_ABS ABS 20 dh”‘.‘n SPURIOUS_LINE_ABS PASS
10 dem 10dBm
) |
-10 dam | \ \_l
| | |
SPURIOUS_LINE_ABS ] '
-30 dBm ‘ o ""ﬁ'w
wern u 40 dBm
-40 derm —
50 dem
50 dam
-50 dBm
40 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | Alimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Atimit | 2.685 GHz 2.690 GHz 100.000 kHz 2.68593 GHz 5.87 dBm -24.13 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49034 GHz -34.53 dém -9.53 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -30.17 dBm -20.17 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49416 GHz -27.87 dém -14.87 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69183 GHz -27.09 dBm -17.09 dB
2,495 GHz 2,496 GHz 50.000 kHz 2,49589 GHz -31.16 dém -18.16 dB 2.695 GHz 2.606 GHz 1,000 MHz 2 69521 GHe “35.30 dBm 2230 d8
2,498 GHz 2,501 GHz 100,000 kHz 2,49674 GHz 4,47 dBm -25.53 dB 5 606 GHz 5715 GH2 1.000 MH2 569559 GHZ 37.26 dm =156 db
- . . . . .
Il LK i

Date: 12.AUG.2020 02:41:28
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042245-02B

LTE Band 41/

5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

£ um o) Sp um 7
Ref Level 30.00 dBm  Offset 16.60 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.60 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHHEK
20 dhihe_§PURIOUS }INE_ABS PASS 20 chiRe -uum[{ INE_ABS PASS
10 dBm 10 dBm ‘Il
0 dBm 0dem l
-10 dBm: -10 dBm jl ¥
|
0 Aam | 20 dBm |
SPURIOUS_LINE_ABS |
-30 dBm: -30 dBm
| 40 dem - o -
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